Apex Rack without Stack Weight

)
e e o\W L/ e o s ceccecassss Gl O ccececsocecses W L O e T s s ss s s = )

& = =
B//.,vojoeoﬁ or.ouoouoooeo000000000000000000000000 /o.-\

o T =2 e

]



Parts list 1

oo R | -_n e ﬂ
NO.1 e NO.2 B hea NO.3 Reaverosheam
]

NO.4 Hangiggppcl:te rod NO.5 Safstgari)fle NO 6 Side f;(;s(:s;beam
NO.7 Harﬂ'if{:’”p NO.8 NO.9

NO.10 NO.11 NO.12

NO.13 | NO.14 NO.15

NO.16 NO.17 NO.18




Parts list 2

> b
M16 washer M16 nut C External hexagonal screw
*76pcs *38pcs M16X110+38pcs




Assembly steps

Qty

Name

Column

Rear crossbeam

Side crossbeam

Item NO

Qty

40

20

20

Name

M16 washer

M16 nut

External hexagonal screw
M16X110

Item NO

Step NO

bl.»u oeooo @ ofolollhl




Assembly steps

Qty

Name

Front crossbeam

Handle group

Item NO

Qty

20

10

10

Name

M16 washer

M16 nut
External hexagonal screw

M16X110

Item NO

Step NO

/\¥© 0 de o e 58 s 6000090080008 000C00000000SE0SE090SS L.

. Y @ercgheo @ o% o % %o %6 %0 % "0 %0 "0 "6 "0 0 0 "0 0 0 6 0 0 0 0 00 PO O OO DO PO

\ % & 8 .,.,,...,
\ N Y >/ 3 T\

s'® 's 8 e /dl@h.- (Y@ o ooccccccncecneccsscsssssss

\Y Peol@eow @ o ~‘¢ﬂ‘a\ Ne oo %% % eeeoee o0 cope e
& :




Qty

Name
Hanging plate rod
Safety pole

Assembly steps

Item NO
4
5

Qty
16

8

Name
M16 washer

M16 nut

External hexagonal screw
M16X110

1

i

i

|

= = ===
e"e'c'e's 0 s 00 08secoo0l@

Item NO

Step NO

@[\=9c oo @ e s"s"e e s’ ® e s s 0 0 0 e | o\
T T T T -
1 1 1 ] -\
i ' ' i )
1 1 ] ] .l
U 1 1 1
= == == === =s === == ===
0 aYle 2 e 0" s e/2"s e 0 0 0 0 s s 00’00 s 06 088 e 0000000
= 1 ] ] ™
1 T I
1 1 1
I ' 1
1 1 1 I
1 1 1 1
L s &
a 2 z o
T T
1 1 1 1
1 I 1 1
1 | | i
1 i i i
1 I I !
! 1 1 i
1 I 1 !
i i i |
! 1 1 1
1 1 I 1
1 1 1 1
‘ i i '
1 i i i
1 I 1 1
|||||||||| === === s s === == === === =
@ oFee¥e"e s e e 0 "0 0 0" 0 e "0 0 0 s 0 0 0 0 0 0 0 070 90 070 0 oj@ [\
; r -
1 1 I I .
i I i i -
i I 1 ] =
1 1 1 1 -
s === === === =s s === == =g =—a—=t=—2
e e 2’0 e’s s e e 0000000000
[ /ﬂ_

&

=L




